May. '86 ®

2% MITSUBISHI

SERVICE MANUAL

CASSETTE CAR STEREO

SPECIFICATIONS:

POWER SUPPLY:

CURRENT CONSUMPTION:
WOW AND FLUTTER:
FREQUENCY RESPONSE:
S/N RATIO:

CROSS TALK

TONE CONTROL:

OUTPUT:
OUTPUT IMPEDANCE:
FF/REW TIME:

TARPE SPEED:
SIZE:

WEIGHT:

S MITSUBISH SLECTRIC
CAR AUDIO GX-122

MODEL : GX'1 2 2

DC14.4V (10.8-15.6V usable)

negative ground only

1.0A at TW

0.13% (JIS WRMS)
40-12,000Hz

52dB

50dB

BASS + 10dB (at 100Hz)
TREBLE + 10dB (at 10KHz)
6W x 2 (MAXIMUM)

5W x 2 (THD10%)

40

140sec (by C-60 Tape)
4.76 cm/sec.

Width ~ 140mm

Heigh 50mm

Depth  148mm

1ROk (2.2 Lbs.)

FEATURES:

AUTO REVERSE TAPE MECHANISM.
LOCKING DEVICE FOR FF/REW.

HARD PERMALLOY HEAD.

TONE CONTROL (BASS/TREBLE).

SWITCH SELECTOR FOR METAL/CrO2TAPE.
NIGHT ILLUMINATION.

RADIO POWER LEAD.

‘MITSUBISHI ELECTRIC AUSTRALIA PTY. LTD.

73-75 EPPING ROAD NORTH RYDE N.S.W.2113 SYDNEY AUSTRALIA




SCHEMATIC DIAGRAM

PCB-MAIN POWER AMP
2 - = IC302 HA- 1377
H+ AAA 257 1
1
R3/9 3l R32!
EQ AMP Sk 2 o Bz
IC301 M51521L 550
m, = T | 7
y c3/6 c318
WHT Hut 0157} 0.8022 100/10 NOTICE
i R/g"%/ EQI%SO 7%02 L s 1. Indication
Y 2 ‘ﬂ——“ 3 « All resistors are ohms unless atherwise specified. (K = 10'ohm,
2 VR30! M = 10° chm)
G302, === Rggi 20K-A « Al capacitors are microfarads unless otherwise specified. (P = 10
1500P =T ! ;47\ s microfarad)
! 5 3 \‘} ’_-—‘707- 4 % Resistors
e Catt No mark
S 4 I o
| Printed resistor:—Gmy- mark
| oV 5 Tip resistor
5 I b0 -L « Wattage:  No indication = 1/4W. Other wattage will be indicated.
I ; £ 5 =ssl wn s g
H
6 vg40; | I | L__Hf__v\/\,_w 3
Loty
0 <420K A ly YEL 3. Capacitors
7 |omv A ] @T e e
C404 Cc406 R406 — T VR 302 65V = Polyester film condenser: () mark
8 0.0033 47/50 15K \ SOK-wW 419 %m‘x‘io:::d"::;w‘% r:.‘ir.kk -
= J f-reofr0 Aluminum electrolytic condenser: (AD) mark
E GRN Tip condenser: 1 - mark
fD 4 —  Tolenee T S
=z 5 PRR) | : e Ll
RED = 1 ° 2
: e
L s PGB-VR 2 2 .
. or i
- | i Gzl T
= ORG i Voltage measurement made with D.C. voltmeter (20 K2/V DC) to chassis
| ground with no signal input [Source voltage 14.4V)
(ME TAL) H PCB"‘DECK v 10
o = e /1(7:0307;6 0—1-]3—4 5. This circuit is subject to change for improvement without notice.
(MUTING) HCL-/ Ryz3 +2L.
680
] ca20 cazl "
sk Naopol T o1 |+ /%]
. caiq
' PCB- —
SENSOR / H! G -
.
| . H
- i 1
\ SP OUTPUT
IEYAF 2 TAPE END DETECTOR L. E
L-CH
55 —@ a2 CLUTCH CHANGE OVER O~
| TR-1 2SD545
By-1 ol lwE GRI
o
. \ i GRY Q >R'CH
i
RY i - sk ACC
[ (zA)
HEAD i = M : O\ oy D>y
T st R,
1L B R-R . [ 0—_‘ sw’j (703 & H RED [ES]Els)
TL- L - TR-
MOTOR SPEED CONTROL MOTIOR iIRc0]| 2702 i | 9rS
IC-1 LA-5512 C) Vi)




PANEL ILL |

(PLT702)

)

(PL703)

P

PRINTED CIRCUIT BOARD (pattern side)

,—P TO SW-TAPE SELECT

GRN

GRY

GRY

TO PCB-HEAD ¢——
5
W
s
&)
6—o

PCB-MAIN

VEL

SP OUTPUT a6

—ye}
—[= 0
{]®

BT

0828

L302 R322 R34

WHT

TO PCB-VR

_PCB-ILL

—» TO PCB-MAIN
o St gnz Ehly
8 i Rt
= 76— mF o o o o
< € <
oa o @ ®
; o 0%e Ll
E § OF 1 TO PCB-MAIN
e [ QI 409 cam
i LIE o auo
6 ‘3—‘&
2 Gato°  923K59602
RaLL nau
.
I TO SW-SQUELTON i} TO PCB-MAIN #————
r (Sw-701)
TO PCB-MAIN

RUN CHANGE
EXPRESS
(£301) |
GHeL— ¥

BRN (D302) l

TO PCB-ILL 4

SW—TAPE SELEC'T_‘

o

(SW703)

PCB-SENSOR




EXPLODED VIEW
CHASSIS




MECHANICAL PARTS LIST

CHASSIS

Ref. No. Part No. Description Index Ref.No. Part No. Description Index
MOO1 122110202 VR-DOUBLE SHAFT C-5 M023 704M63001 KNOB-FR C-4
MOOZ 123L06002 VR-DOUBLE SHAFT C-5 M024 704M63101 KNOB-BASS A-5
MO003 129L14801 VR-SLIDE E-6 MO025 704M63203 KNOB-TRE A-5
MO04 MO026 704M63301 KNOB-LM c-7
MOO05 242148602 LEAD-SP E-4 MO027 963L27303 ASSY-PANEL B-5
MOO06 242M14708 LEAD-1P A-2 MO27A | 253L03504 LEAD-LAMP B-4
M007 242M22505 LEAD-POWER A-1 MO27B | 264P19803 DIODE LE GL-9PG6 C-4
M008 253L02609 LEAD-LAMP B-6 MO27C | 531M08201 SHAFT-SHUTTER A-4
MOO09 253L03504 LEAD-LAMP C-7 MO027D | 570M40701 SPRING-SHUTTER B-4
MO10 432106402 SW-PUSH E-7 MO27E | 768M12506 SHUTTER B-4
MO11 439L00101 SW-SQUELTON B-3
MO12 560K12404 CHASSIS E-6 ® 650P2600Q6 SCREW-F-FE-PAN
MO13 590K34801 UPPER-COVER E-2 651P260Q6 SCREW-F-FE-PLAT
MO14 592M35901 LEVER-EJECT B-4 © 669L02002 SCREW-FT
MO15 592M30401 HOLDER-SW C-3 (@) 669L02701 SCREW-F-FE-BINDIND
MO16 630M50801 POST-D D-4 ® 669L02705 SCREW-F-FE-BIND
MO17 641M17601 HOLDER-LAMP-L B-7 ® 669L02901 SCREW-F-FE-BINDIND
M018 642M08403 SPACER C-1 ® 680P226W1 WASHER-SPRING
MO19 704M62501 KNOB A-4
M020
MO021 704M62801 KNOB-SLIDE A-5
M022 704M62901 KNOB-EJECT B-4




DECK

EXPLODED VIEW

NT-2:891M134-2A

REMARK:

B, i Eles

Hp
'

should be put together each other in assembling.

A pair of Alphabetical letters of



MECHANICAL PARTS LIST

DECK
Ref. No. Part No. Description Index Ref. No. Part No. Description Inde x
101 288L02201 MOTOR (WITH PULLEY) D-3 152 891J00207 UNIT-PINCH-ROLLER-ACT- E-5
102 460102401 HEAD E-5 BASE
103 520J00101 IDLER-GEAR B—3 153 891J00208 UNIT-MAIN-SLIDE-LINK D-5
104 521L00301 MAIN-BELT c-7 154 891J00209 UNIT-CHANGE-LEVER E—4
105 52400101 FLYWHEEL C—6 155 891J00301 UNIT-PACK-PLATE D-5
106 531J00101 MOVABLE-IRON-CORE D-3 156 891J00302 ASSY-GEAR-PLATE B-3
107 | 570J00101 SPRING-PLUNGER J D-3 157 891J00303 UNIT-PULLEY-GEAR c-3
108 570J00102 | SPRING-CAM-SW-LEVER | D-3 158 891J00304 UNIT-CENTER-GEAR B-3
109 570J00103 ; SPRING-HEAD-PLATE E-5 159 891J00305 UNIT-LEAD-PLATE B-3
110 570J00104 SPRING-TIMING-PLATE B=—5 160 891J00306 ASSY-REEL Cc-3,
111 570J00105 | SPRING-PINCH-ROLLER E=b B—4
112 570J00106 | SPRING-ACT-SW | 'E=5H 161 891J00307 ASSY-PINCH-ROLLER (L) C-5
113 570J00107 SPRING-CHANGE-LEVER E c-5 162 891J00308 ASSY-PINCH-ROLLER (R) A-5
114 570J00108 SPRING-TENSION E—4 163 891J00309 UNIT-HEAD-ARM-LEVER A-5
16 570J00109 SPRING-IDLER-GEAR B—3 164 891J00601 UNIT-LEVER-RWD-B E—1
116 | 570J00201 SPRING-LEVER E—1 165 891J00402 ASSY-RELEASE D—6
17 : 570J00202 SPRING-MINI D—6 166 891J00403 UNIT-EJECTOR B—4
118 ‘ 570J00203 SPRING-RELEASE D—-6 167 891J00404 UNIT-P-SPRING-PACK B—-2
119 570J00204 SPRING-LOCK-PLATE D—6 168
120 570J00205 SPRING-EJ-LEVER A—4 169 640J00101 CUT-WASHER-P
121 570J00206 SPRING-MAIN-SW D—6 (1.2¢x3¢x0.25t)
122 570J00207 SPRING-EJECTOR A-3 170 640J00102 CUT-WASHER-P
123 570J00208 SPRING-HEAD-BASE A—1 (1.6¢x3.8¢x0.3t)
124 590J02601 MOTOR-BRACKET D-3 171 640J00103 CUT-WASHER-P
125 590J02602 TIMING-PLATE B-5 (2.19px5¢x0.41)
126 | 590J02603 MAIN-SW-ARM D—5 172 640J00104 WASHER-P (2.1¢px5¢x0.13t)
127 ; 590J03301 FF-LEVER-B F—2 173 640J00105 WASHER-P (2.1¢x5¢x0.3t)
128 i 590J02605 BRACKET-LEVER Cc-3 174 640J00106 WASHER-P  (1.5¢x3.2¢x0.2t)
129 | 590J02606 NON-LOCK-PLATE D--2 175 640J00107 WASHER-P (2¢x3.5¢x0.5t)
130 ! 590J02607 LOCK-PLATE D—6 176 680M00201 | WASHER (2.1¢$x5.0¢x0.4t)
131 { 590J02608 PUSH-REVERSE-PLATE F—1 177 680M00202 | WASHER (2.1¢x5.04x0.2t)
152 178 669J00203 CAMERA-SCREW (M2x4)
133 590J02701 EJECT-LEVER A—4 179 669J00102 CAMERA-SCREW (M2x2)
134 590J02702 MAIN-SW-LEVER C—6 180 669J00103 CAMERA-SCREW (M2x3)
135 590J02703 ELEVATOR-HOLDER c-2 181 669J00104 CAMERA-SCREW (M2.6x3)
136 590J02704 ELEVATOR-ARM C-—1 182 669J00105 TAPPING-CAMERA-SCREW
137 590J02705 LIFT-UP-LEVER A-3 (M2x3)
138 B-3 183 669J00106 TAPPING-CAMERA-SCREW
139 630J00102 COLLAR (R) B-3 (M2x4)
140 630J00103 EJECTOR-GUIDE-ROLLER A—4 184 669J00107 TAPPING-CAMERA-SCREW
141 630400201 SP-PACK-ROLLER (i) B—2 (M2.3x5)
142 641J00101 SWITCH-CAM D-3 185 669J00108 TAPPING-CAMERA-SCREW
143 641J00102 TAPE-GUIDE E-5 (M2.6x4)
144 641J00103 HEAD-BASE-ROLLER E—6 186 669J00109 TAPPING-CAMERA-SCREW
145 641J00104 EJECTOR-COLLAR c—4 (M2.6x5)
146 765J00101 RUBBER-CUSHION B-5 187 669J00201 SCREW (@ 6 (M2x4)
891J00201 UNIT-MAIN-BASE C-5 188 669J00202 SEMS-SCREW (M2x11)
148 891J00203 ASSY-PLUNGER D-3 189 685L02101 RETANING-RING (E1.5)
149 891J00204 UNIT-BASE-PLATE E-3 190 685L02102 | RETANING-RING-S (E1.5)
150 891J00205 UNIT-CAM-SW-LEVER E—2 191 685L02103 | RETANING-RING (E2.0)
151 891J00206 UNIT-HEAD-BASE E-5 192 685L02104 | RETANING-RING (E3.0)
193 640J00108 WASHER-P (1.2¢x3.0x0.25t)

NT-2 : 891M134-2 &




ELECTRICAL PARTS LIST

Ref.No. | PartNo. | Description Ref.No. Part No. | Description
RESISTORS AND CAPACITORS OTHERS

R5 103M02802 | R-CARBON 242148602 | LEAD-SP
R6 103M02801 | R-CARBON 242M14708 | LEAD-IP
R324 103D14005 | R-METAL 242M22505 | LEAD-POWER
RT-1, 2 127L00303 | VR-SEMIFIXED PL1 253102609 | LEAD-LAMP
VR301, 401 | 123L06002 | VR-DOUBLE-SHAFT PL2, 3 253103504 | LEAD-LAMP
SW702 288102201 | MOTOR
VR303, 403, | 122010202 | VR-DOUBLE-SHAFT SW2 435102801 | SW-LEAF
304, 404 SW3-1~4 431005304 | SW-SLIDE
VR302 129L14801 | VR-SLIDE SW4 431005305 | SW-SLIDE

SEMICONDUCTORS SW5 431L05306 | SW-SLIDE
Tr-1 260L01005 | TR 2SD545 SWe 435102803 | SW-LEAF
Q301, 401 | 260P04503 | TR 2SC458-C SW701 439100101 | SW-SQUELTON
IC1 266M01601 | IC LA-5512K SW703 432106402 | SW-PUSH
Ic2 266M01602 | IC CX-1006 460L02401 | HEAD
ic3. 4 266M01603 | IC-DM-106 CL-1 891J00203 | ASSY-PLUNGER
IC301 266P31602 |I1C M51521AL SW1 432106901 | SW-PUSH
IC302 266P350901 | IC HA1377A
D-1 264102002 | DIODE DS-135
D301, 302 | 264P19803 | DIODE LE GL-9PG6

COIL AND TRANSFORMER

L301 351P00104 | TRANS-CHOKE
L302 409P00606 | COIL-CHOKE




	GX122 (Stereo Cassette Player)0001
	GX122 (Stereo Cassette Player)0002
	GX122 (Stereo Cassette Player)0003
	GX122 (Stereo Cassette Player)0004
	GX122 (Stereo Cassette Player)0005
	GX122 (Stereo Cassette Player)0006
	GX122 (Stereo Cassette Player)0007
	GX122 (Stereo Cassette Player)0008

